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Introduction 

 Most common Autoimmune subepidermal blistering dis. 

 Typically: older adult with significant morbidity

 Clinical presentation can be polymorphic (especially in 

early stage)



History 

 During 18 century  all say pemphigus

 In 1953: lever recognized BP

 10 years later: Antibodies against BMZ. 



Epidemiology 

 Typically older adult

 Onset: after 60 years

 6-13 new case/million in a year

 Over 90 years  300 fold higher 

 M> F

 Children: rare 



Pathogenesis 

 Immune mediated dis. (Auto Ab produting)

 Normal and cellular response directed againt Two Ag

 BPAG 180 (BPAG 2 or XVII collagen)

 BPAG 230  (BPAG 1) 

 AG 180: Transmembrane protein

 AG 230: Cytoplasmic Protein

 Both are component of hemidesmosoms







Clinical Feature 



Non- Bullous Pemphigoid

 Non specific

 Intractable pruritus alone 

 Excoriated- Eczematous, Papular, Urticarial lesions for 

several weeks or months 

 Occasionally this stage remain as the only signs of 

disease 

 20% patients have neither blister nor erosion at the time 

of diagnosis 



Bullous Phase

 Vesicle+ Bullae on normal or erythematous skin

 Together with urticarial and infiltrative papule and 

plaques 

 Blister: tense- Up to 1- 4 cm- contain clear fluid or 

hemorrhagic 

 Symmetric distribution

 Often flexural aspect+ low trunk 

 Oral cavity  10-30%

 50%  Blood eosinophilia 













Associated Disease

 Malignances  ?

 IBS

 Hashimato thyroiditis

 R.A 

 Dermatomyositis

 SLE

 Neurologic disease (Parkinson- dematia)

 MS  Strong association

 After Trauma, Burn, radiotherapy or UV irradiation

 Psoriasis (localize on psoriasis plaque) 



Drug Induced BP

 Top of line: Diuretics, Neuroleptics

 NSAID, Antibiotics (Amoxicillin, Cipro)

 ACE inhibitors, TNF-α inhibitors

 Vaccines 





Diagnosis 

 Clinical presentation

 Histological features

 Direct immunofluorescence (DIF)

 detection of IgG autoantibodies (circulating) (anti-

BP180, anti-BP230) or via indirect immunofluorescence 

(microscopy or ELISA).



Pathology 

 Non Bullous early phase: atypical find (eosinophilic 

spongiosis, dermal infiltration of eosinophil) 

 In bulla: subepidermal blister and dermal infiltration of 

eosinophils and mononuclear cells

 Cavity of bulla (contain net of fibrin and infiltration) 







DIF microscopy

 In all patients perilesional, uninvolved skin: 

 Fine, Linear, deposits of IgG (IgG 4, IgG, predominant) and 

C3 

 Along epidermal basement membrane



Indirect immunofluorescence (IIF) 

microscopy

 For IIF studies, salt-split normal human skin is choice

 Circulating anti-basement membrane autoantibodies of 

IgG class  (60–80% positive)



ELISA

 Target antigens include BP180 and BP 230

 ≥90% specific



Differential Diagnosis

 Drug reaction

 Contact dermatitis

 Prurigo

 Arthropod reactions

 Scabies 

 Stevens–Johnson syndrome

 Porphyria

 Dermatitis herpetiformis

 Paraneoplastic pemphigus



Differential Diagnosis…

 in patients with subepidermal Bulla and linear 

deposition of IgG and C3 along epidermal basement 

membrane, presence of 4 following criteria strongly 

indicated BP: 

(1)Absence of skin atrophy; 

(2)Absence of mucosal involvement;

(3)Absence of head and neck involvement; 

(4)age >70 years



Prognosis

 30% of patients  relapse during their first year of 

therapy 

 50% of patients  relapse after stop therapy

 Mortality  in elderly during first year (10% - 40%)



Treatment 



Oral Prednisone 

 >10 new blisters/day and inflammatory lesions involve a 

large body area

 0.5–1 mg/kg/day 

 response: 1 - 2 weeks

 tapered: 6–9 months

 Some authors: taper start once no new lesion or pruritus 

for at least 2 weeks



Potent Topical Corticosteroids

 Clobetasol propionate 0.05% control disease same oral 

prednisolone with lower side effect

 Two regim: 

1) 40 g/day

2)10–30 g/day

 Occasionally pulse corton (methylprednisolone) required 

for rapid control of disease.



 Immunosuppressive therapies can serve as steroid- paring

agents and are employed when corticosteroids alone fail to

control the disease, there are contraindications to the use

of systemic corticosteroids, and/or comorbidities exist that

limit the dosage of corticosteroid (e.g. diabetes mellitus,

osteoporosis, psychosis).

 The most frequently employed agents are azathioprine,

mycophenolate mofetil (1.5–3 g/day), methotrexate (7.5–15

mg/week), chlorambucil (2–4 mg/day), and

cyclophosphamide.

 The dosage of azathioprine (0.5–2.5 mg/kg/day) should be

adjusted according to the level of thiopurine

ethyltransferase, in order to increase efficacy and reduce

myelosuppression. In the elderly, the dose of methotrexate

requires careful monitoring as renal function is often

significantly reduced. The choice of a particular

immunosuppressive drug depends on its side-effect profile,

the patient’s overall condition, and the experience of the

physician.




